

Customer: Austenit Trade LLC Certificate No.: 103030685 Date: 28 January 2015  
 Product: Stainless Steel Sheet Surface Finish: 2B Page: 2 / 3  
 Specification / Steel Grade: ASTM A240/480 AISI 304

Product ID.	化學成分 (%) Chemical Composition										物理試驗 Mechanical Test					
	C	Si	Mn	P	S	Ni	Cr	N	Mo	Cu	降伏強度 Yield Strength N/mm2	抗拉強度 Tensile Strength N/mm2	伸長率 Elongation (%)	硬度 Hardness HRB HV		
min.	0.080	1.00	2.00	0.045	0.030	8.00	18.00				205	520	40	90	200	
max.	0.048	0.46	1.06	0.031	0.003	8.04	18.12	0.06			326	682	54	83		
N1258	0.041	0.48	1.01	0.034	0.002	8.12	18.13	0.06			323	675	52	86		
N1321-A	0.050	0.49	1.10	0.037	0.001	8.01	18.09	0.04	0.08		265	655	57	84		
FA40802630V20	0.059	0.33	1.28	0.027	0.004	8.02	18.25	0.05	0.28		288	640	60		164	
4H377402	0.054	0.33	1.23	0.028	0.005	8.01	18.13	0.05	0.21		266	644	59		166	
4G631405	0.014	0.32	1.35	0.029	0.007	8.01	18.16	0.08	0.27		250	603	60		164	
4G658402																
Product ID	Heat No.:										Dimension				Weight	
N1258	A1200-4010										0.5mm * 1000mm * 2000mm				1,862 KG	
N1258	A1200-4010										0.5mm * 1000mm * 2000mm				1,862 KG	
N1321-A	B7651-3040										0.8mm * 1000mm * 2000mm				1,966 KG	
FA40802630V20	A1403161										1.5mm * 1500mm * 3000mm				948 KG	
4H377402	4H377										1.0mm * 1000mm * 2000mm				2,142 KG	
4H377402	4H377										1.0mm * 1000mm * 2000mm				2,145 KG	
4G631405	4G631										1.5mm * 1000mm * 2000mm				938 KG	
4G658402	4G658										1.5mm * 1250mm * 2500mm				921 KG	
	Subtotal										997				12,784 KG	

Remark: Inspection Department  
